

pop! promos





TEST REPORT

Test Report # 19W-007874 Date of Report Issue: June 4, 2019
 Date of Sample Received: May 30, 2019 Pages: Page 1 of 6

CLIENT INFORMATION:

Company: Pop Promos
 Address:



SAMPLE INFORMATION:

Product Name: pennant
 Product Reference No.: -
 Model/style No.: -
 PO No.: -
 Buyer: -
 Supplier: -
 Country of Distribution: United States
 Country of Origin: China
 Testing Period: 05/30/2019-06/04/2019

OVERALL RESULT:



Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
 TESTING TECHNOLOGY CO., LTD

Kevin Lee

Kevin Lee
 Technical Manager



HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@qima.com * Tel: (86) 571 8999 7158
 F A2 Building * No. 1213 Huoju South Road *Puyan Street *Binjiang District*Hangzhou * China

*The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd*



TEST REPORT

Test Report # 19W-007874 Date of Report Issue: June 4, 2019
Date of Sample Received: May 30, 2019 Pages: Page 2 of 6

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 101, Total Lead in Substrate Materials
PASS	California Proposition 65, Total Lead in Substrate Materials



HANGZHOU ASIAINSPCTION TESTING TECHNOLOGY CO., LTD ♦Email: LabTesting@qima.com ♦ Tel: (86) 571 8999 7158
F A2 Building ♦ No. 1213 Huoju South Road ♦Puyan Street ♦Binjiang District♦Hangzhou ♦ China

*The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd*



DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1	---	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	---	---	---	---	100
Conclusion	PASS	---	---	---	---	

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)





DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1	---	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	---	---	---	---	100
Conclusion	PASS	---	---	---	---	

Note:
mg/kg =Milligrams per kilogram
LT = Less than
ND = Not detected (Reporting Limit =15 mg/kg)





SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Black/red printed white non-woven textile	Pennant





SAMPLE PHOTO:



-End Report-

